
 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

 

 

 

 

 

 

 

 

 

 

ISTANBUL TECHNICAL UNIVERSITY  GRADUATE SCHOOL OF SCIENCE 

ENGINEERING AND TECHNOLOGY 

A COMPARATIVE EXAMINATION OF TRIHALOMETHANE AND                      

N-NITROSODIMETHYLAMINE FORMATION 

 

M.Sc. THESIS 

Nur Hanife ORAK 

Department of Environmental Engineering 

Environmental Science and Engineering Program 

 

 

 

 JANUARY 2012 

 



 

 

 

 

 

 

 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

ISTANBUL TECHNICAL UNIVERSITY  GRADUATE SCHOOL OF SCIENCE 

ENGINEERING AND TECHNOLOGY 

A COMPARATIVE EXAMINATION OF TRIHALOMETHANE AND                      

N-NITROSODIMETHYLAMINE FORMATION 
[...]
and one chlorinated sample from a reservoir; NDMA is measured higher than 10 

ng/L in reservoir and treated drinking water samples concentrations. Moreover the 

highest concentrations are measured after chlorination and ozonation process (Planas 

et al., 2008). Like Canada USA investigated drinking water treatment plants which 

use monochloramine as disinfectant and NDMA is found higher than 10 ng/L in four 

of ten drinking water treatment plants. NDMA levels range between 3 ng/L and 48 

ng/L (Luo, 2006). After having some information about NDMA occurrence, 

comparison of disinfection methods and disinfection by-products (NDMA and 

THMs) become important, so that a comparison of disinfection by-products in 

chlorinated and chloraminated drinking waters is conducted in Scotland. Seven water 

treatment works are analyzed which are chosen according to different water sources, 

different treatment processes and different disinfection practices. Experiments are 

done through three seasons. Measured DBPs are: trihalomethanes (THMs), 

haloacetic acids (HAAs), haloacetonitriles (HANs), trihalonitromethane, iodinated 

THMs and nitrosamines. There is not any difference of nitrogenous DBPs between 

chlorination or chloramination using treatment works. Only NDMA is found in one 



23 

 

treatment work in one season. It is shown that in chlorinated works THM is increased 

during the water transfer from distribution system; however there is no difference 

occurs in chloramines works. Only in one exceptional work NDMA is found (8.6 

ng/L) in treatment plant using chloramines for disinfection (Goslan et al., 2009). The 

effect of natural organic matter on formation of NDMA is not clear, to transcribe this 

relation a study is conducted in Japan on raw and finished water samples from 

drinking water treatment plants. The seasonal results shows that in summer raw 

water samples give maximum 2.6 ng/L NDMA concentrations while finished 

samples NDMA concentrations are up to 2.2 ng/L. In winter raw water samples give 

NDMA concentrations up to 4.3 ng/L while finished samples NDMA concentrations 

are up to 10 ng/L (Asami et al., 2009).  Also NDMA and seven other nitrosamines 

are analyzed in six UK drinking water supply systems and only in one distribution 

system NDMA is measured more than detection limit (0.9 ng/l) (Templeton et al., 

2010).  

Furthermore NDMA is formed not only as a result of chlorination/chloramination but 

also as a result of ozonation of water containing dimethylamine (DMA) 

(Andrzejewski et al., 2007). Although NDMA formation via ozonation requires long 

contact time and low ozone / DMA ratio there is a possibility of NDMA formation 

even at treatment plant using ozonation, but there is not enough research. Also in 

USA a study conducted in 56 lakes of Missouri show that water with higher 

fluorescence intensity generally exhibited higher trihalomethanes formation 

potential. Waters with fluorescence center in the range of excitation 290–310 nm and 

emission 330–350 nm were related high NDMA and TTHM formation potentials. 

Fluorescence EEM fingerprints are important to be used as surrogate parameters for 

monitoring (Hua et al., 2006). 

In addition to NOM, anthropogenic organic matter can act as a DBP precursor. For 

example chloramination of contaminated drinking water can lead to higher NDMA 

concentrations. Chloramination of drinking water caused 10 ng/L NDMA 

concentrations, but as a result of waste water chlorination 100 ng/L NDMA was 

formed. Therefore, in cases where drinking water is contaminated with waste water 

NDMA concentration in drinking water is expected to increase (Pehlivanoğlu-

Mantaş and Sedlak, 2006a). Chlorination of wastewater before irrigation causes 

formation of NDMA in wastewaters containing ammonia (Pehlivanoğlu-Mantaş et 



24 

 

al., 2006b). That situation can create hazard to public health with contamination of 

drinking water with irrigation water or consuming foods irrigated with recycled 

water. 

Other sources of anthropogenic pollution could be diffuse pollution, especially 

agricultural runoff. (NDMA) can be formed during chlorination of water containing 

the herbicide diuron (N′-(3,4-dichlorophenyl)-N,N-dimethylurea) but presence of 

ammonia (chloramination) results higher NDMA formation. Groundwater can be 

contaminated by agricultural runoff which may contain diuron and high total 

nitrogen concentrations (Chen and Young, 2009). Moreover several other pesticides 

and pharmaceuticals could be DBP precursors (Le Roux et al., 2011). Therefore, it is 

possible to find other DBP precursors in surface waters due to possible pollution of 

anthropogenic sources as wastewater discharge and surface agricultural runoff.  

 

 

 

 

 

 

 

 

 

 

 

 

 

 



25 

 

 

3. BÜYÜKÇEKMECE BASIN AND WATER TREATMENT PLANT 

3.1 Watershed 

Büyükçekmece Basin covers 620 km
2
 area of southwest of İstanbul. Büyükçekmece 

Lake has become a 36 km
2 

lake after withdrawal a set around lagoon in 1985 (Baykal 

et al., 2000; Maktav and Erbek, 2005; Örgün et al., 2003). The lake is fed by seven 

streams. According to year 2000 data, approximately 2500 people of 76000 people 

live in absolute protection area, 2500 live in the field of short-distance protection 

area, 900 live middle distance protection area, rest of them live long-distance 

protection area (Baykal et al., 2000).  

There are 129 industrial facilities in the basin; 16 of them are in the absolute 

protection area, 23 of them are in the short-distance protection area, 13 of them are in 

middle distance protection area, rest of them is in the long-distance protection area 

(Baykal et al., 2000). Although these data are not very recent, since the number of 

people living in the basin and the number of industrial facilities located in the basin 

have increased since the cite study; we can assume that the current state of the basin 

is more polluted than 1994 and 2000. Büyükçekmece Lake water quality parameters 

are given in Table 3.1. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Table 3.1 : Water quality parameters of Büyükçekmece Lake (Özdemir, Toröz, 

2010) 

Parameter Unit Value 

Temperature 
0
C 17.1 

pH - 8.19 

Alkalinity mgCaCO3/L 114 

Turbidity NTU 3.24 

DOC mg/L 4.71 

UV254 cm-1 0.095 

SUVA L/mg.m 2.02 

THMFP µg/L 230 



26 

 

Streams in Basin: 

• Akalın • Karasu 

• Ayvalı • Kavuk 

• Çekmece • Kayan 

• Damlı • Kesliçiftliği 

• Delice • Kestanelik 

• Eskidere • Kızılcaali 

• Gökçeali • Köy 

• Hadımköy • Örcünlü 

• Hamzalı • Şeytan 

• İnceğiz • Tahtaköprü 

• İnter • Tavşan 

• İzzettin • Tepecik 

• Kadınlar  

Büyükçekmece Basin streams are shown in Figure 3.1. This figure is modified from 

the figure presented by DSI in1987. 

The main rivers that feed Büyükçekmece are Karasu, Sarısu and Çakıl Streams.  

Flowrate observation stations are operated only on two of the streams that feed the 

basin and study on flood flow; these are number 2-24 Tepecik flowrate observation 

station on Çakıl stream which is run by the General Directorate of State Hydraulic 

Works (DSİ) and number 211 Çatalca flowrate observation station on Karasu stream 

run by the General Directorate of Electrical Power Resources Survey Administration 

(EİE) (Hepdoğan, 1998). 

The distribution of flows into Büyükçekmece Lake in different seasons is : 

– 32% is between March-May months 

– 1.5% is June-August months 

– 6.5% is September-November months 

– 60% is between December-February months 

 



27 

 

 

Figure 3.1 : Büyükçekmece Basin Streams 

Büyükçekmece Lake 

Based on Istanbul provincial environmental status report (İÇDR, 2005) 

Büyükçekmece Dam Lake is one of the water sources that suffers from pollution 

Büyükçekmece Dam Lake is contaminated due to domestic and industrial wastewater 

discharges, natural or human-induced erosion and agricultural activities. 

Beler Baykal et al., (2000) classified İstanbul’s drinking water supplies 

(Büyükçemece, Ömerli, Terkos, Darlık, Alibeyköy, Elmalı) according to the Water 

Pollution Control Regulation (1
st
 class is high quality water). According to this 

classification, physical and inorganic chemical parameters of Büyükçekmece belong 

to 3
rd 

class, organic parameters belong to 3
rd 

class, inorganic parameter belongs to 4
th

 

class and bacteriological parameters are in the 2
nd

 class. 



28 

 

3.2 Water Treatment Plant 

Capacity of the plant is 400.000 m
3
 per day, and serving maximum 2.600.000 people 

in İstanbul. The main residential areas that are fed by the plant are; Büyükçekmece, 

Beylikdüzü, Kıraç, Gürpınar, Esenyurt, Avcılar, Bahçeşehir, Çatalca, Kavaklı, 

Mimaroba, Sinanoba, Kumburgaz, Selimpaşa and Tepecik. 

Water treatment plant process flow chart is provided in Figure 3.2. 

Büyükçekmece drinking water treatment plant is consists of 9 main units; 

1. Raw water intake and pump station 

2. Aeration basin (tank) 

3. Raw water distribution unit 

4. Chlorination unit 

5. Rapid and slow mixers 

6. Sedimentation basin 

7. Rapid sand filters 

8. Fresh Water Pump Station 

9. Energy and power station 

3.2.1 Raw water intake and pump station 

Raw water entry mouth is a section consists of an intake system with two doors and 5 

mm screens; each of entry mouth is suitable for 2 pumps to receive water.  

Raw water pump number 3+1 

Raw water pump type SEZ.800 (900)-875 

Flow rate 162.000 m
3
/day 

Lifting Height 30 m 

Engine power 730 kw 



29 

 

 

Figure 3.2 : Water Treatment Plant Flow Chart 



30 

 

3.2.2 Aeration basin (tank) 

The aeration structure (32 m) was built in order to gain oxygen into water, oxidize 

iron and mangan. Structure of aeration is equipped with cascades to take 2 m 

distance during falling from top to the down. Water is pre-chlorinated in the out flow 

of aeration. Average Raw Water Blur is 5-10 NTU in the Büyükçekmece Liquidation 

plants; during severe winter conditions and windy weather it can reach more than 

300 NTU. 

3.2.3 Raw water distribution unit 

Water comes from aeration unit is routing to the sedimentation pools in this section; 

also chemical substances (aluminum sulfate) are injected into the water. It consists of 

three separate rooms. It is called Mixer 1 (M1) room.  

3.2.4 Chlorination unit 

The chlorine is stored and prepared for dosing. Chlorine is stored in pressurized 

tanks as a liquid, but after coming into steam it is mixed with water. 

Chlorine concentration (mg/L) Minimum Maximum 

Pre-chlorination 1.5 3 

Final chlorination 2 3.5 

Aim of chlorination: 

- Minimize the formation of algae in the raw water entrance (shock 

chlorination) 

- Protect clarifiers against algae (pre-chlorination) 

- Protect plant against mussels (shock and pre-chlorination) 

- Eliminate or prevent the formation of bacteria that affect human health (pre-

chlorination) 

- Provide disinfection of the water (final chlorination) 

 



31 

 

3.2.5 Rapid and slow mixers 

Rapid Mixers 

After aeration, water goes raw water distribution room with an Ø1870 mm line, and 

from there it goes rapid mixers. Aluminum Sulfate mixed with water on the weir. 

Solution is injected into the water with perforated pipes. Mixing is provided with the 

turbulence of the difference between aeration and this unit level. Approximately 

water fall over the weir is 300 mm. Rapid mixing time, depending on flow rate, is 

1.5-3 minutes. 

Slow mixers 

This section is the entrance of flat-based clarifying pools, and also polyelectrolyte is 

injected in this section. Slow mixing time is, depending on flowrate, between12-20 

minutes. 

3.2.6 Sedimentation basin 

There are three sedimentation pools. Each one consists of two sedimentation unit.   

As a result of upward flow of water comes from tridents in sedimentation pools 

sludge blanket is formed. The muddy waters filled into 14 cone-shaped PVC 

concentrators (hold by steel ropes).  

Dimension: 40.5 m x 18 m 

Depth: 4.5 m 

Total number of tank: 6  

Unit area: 729 m
2
 

Total are: 4.374 m
2
 

Unit volume: 3280.5 m
3
 

Total volume: 19.683 m
3
 

3.2.7 Rapid sand filters 

Clean water outflow from sedimentation pools by Ø1400 mm pipes separately, and 

conjoint with 1600 mm main collector and enter fast sand filters as 2 pipe lines. 

Suspended particles are kept during passing through the sand filters that make the 

water clear and clean. In fast sand filters there are 20 cm gravel (5-7 mm) on the 

nozzles and on that there are 90 cm sand (0.8-1.2 mm).  



32 

 

Number of filter: 28  

Filter length: 16 m 

Filter width: 4 m (one pool) 

Filter area: 64 m
2
 (one pool) 

Filter unit area : 128 m
2
 

Total area: 3.584 m
2
 

The filter backwash water goes to recycling unit from a separate line, and this water 

recovered by pressing to aeration unit with pumps.  

Filtered water goes to maneuvering room and then goes to water tank’s separate two 

units by two-line separately.  

3.2.8 Fresh water pumping station 

Volume of Büyükçekmece water treatment plant’s clean water tank is 28.000 m
3
. 

There are two groups of pumps in this center. These pumps features are; 

 Bahçelievler Pumps Silivri Pumps 

Number of pumps 3+1 2+1 

Type of pump RDL 500 – 790 B RDL 500 - 790B 

Flow rate 3996 m
3
/day 3600 m

3
/day 

 
Maximum Discharge Height 116 m 128 m 

Motor Power 2000 kw 2000 kw 

 

3.2.9 Energy and power station 

The plant is fed from double-sided, first feed is from 2.5 km away TEDAŞ Ambarlı-

Tepecek power transmission line. Second feed if brought from TEDAŞ Beylikdüzü 

in 1998. Also a medium voltage substation was built in the middle of the plant.  

 

 

 

 



33 

 

 

4. MATERIAL AND METHODS 

4.1 Sample Locations 

Experiments within the scope of the thesis were conducted in three different phases. 

The first phase consists of the occurrence of DBP precursors in a watershed. In the 

second phase, water samples collected from a drinking water treatment plant were 

analyzed. The third phase consists of lab-scale disinfection studies conducted on real 

and synthetic samples for comparative analysis of THM and NDMA formation. 

4.1.1 Watershed 

The samples used in this study are collected from Büyükçekmece Lake and its 

tributaries Ahlat, Hamza, Beylikçayı, Karasu, and Tahtaköprü streams (Raw water : 

Water intake structure of drinking water treatment plant) in 10-L teflon-lined 

polypropylene containers (Nalgene) to prevent any contamination with NDMA 

precursors and are taken to Istanbul Technical University Environmental Engineering 

Laboratory on 21.10.2010. 

4.1.2 Water Treatment Plant 

Six grab samples were taken from Büyükçekmece drinking water treatment plant in 

10-L teflon-lined polypropylene containers (Nalgene) to prevent any contamination 

with NDMA precursors and brought to Istanbul Technical University Environmental 

Engineering Laboratory on 02.07.2010 and 21.10.2010.  

Sample locations are listed below and shown in Figure 4.1. 

1- Raw water from the lake just before the water intake structure of the plant 

2- Sample is from at the end of aeration unit, before the pre-chlorination 

3- Sample is taken from before the fast mixing, after pre-chlorination 

4- Sample is taken at the end of clarifier 

 



34 

 

5- Sample is taken after sand filters, before last chlorination  

6- Sample is taken after clean water tank, inside the plant laboratory tap (water 

comes from the clean water tank) 

4.1.3 Lab-scale Comparative Trials 

The aim of trials is to compare three different disinfection methods; chlorination, 

chloramination and stepwise chloramination.  

 

Figure 4.1 : Aluminum foil covered glass tanks 

In these different disinfection methods disinfection dosages are determined as 2 mg 

Cl2/L, 10 mg Cl2/L and 100 mg Cl2/L. 2 mg Cl2/L and 10 mg Cl2/L dosages represent 

real treatment plant chlorination and shock chlorination conditions whereas100 mg/L 